
 
Documents d’Anàlisi Geogràfica 2018, vol. 64/2 365-395

https://doi.org/10.5565/rev/dag.438 ISSN 0212-1573 (imprès), ISSN 2014-4512 (en línia)

A Review on Water-Energy Nexus and Directions 
for Future Studies: From Supply to Demand End 

Hyerim Yoon
Universitat Autònoma de Barcelona. Departament de Geografia 
hyerim.yoon@uab.cat

Received: November 2016
Accepted: April 2017

Abstract

The intrinsic links between water and energy have produced a new concept known as 
water-energy nexus (WEN), which has been increasingly studied by scholars and global 
institutions since the 1990s. This paper provides a review of water-energy nexus stud-
ies in an interdisciplinary manner starting from two major approaches—water for ener-
[...]
*Includes gasification process water

**Reference did not specify whether values are for withdrawal or consumption

Source: Adapted from US Department of Energy (2006). Data based on EPRI (2002), CEC (2002, 2006), 
Leitner (2002) and Cohen et al. (1999).



 A Review on Water-Energy Nexus and 
Hyerim Yoon Directions for Future Studies: From Supply to Demand End 

372 Documents d’Anàlisi Geogràfica 2018, vol. 64/2

used in some power plants but their presence compared to the rest of the 
technologies remains low.

Water for renewable energy
The water requirements for renewable energy that does not require steam 
engines, such as photovoltaic and wind power, are very low. However, other 
renewable energy technologies such as concentrated solar power (CSP) and 
geothermal energy that produces power using heat may be water intensive 
depending on the cooling technology. Biofuel is one of the most water intensi-
ve renewable energy options available. For example, if the share of biofuels for 
transportation in the Spanish energy mix increase from 1% to 25% by 2030, 
this would imply the consumption of almost 6 times the total water consumed 
by the electricity sector in 2005 (Rio Carrillo and Frei, 2009). 

Hydropower
Although large dams are a very attractive source of energy, especially for deve-
loping countries (World Bank, 2013), they are considered unsustainable due 
to environmental and social impacts such as sedimentation, risks from dam 
failures, changing river patterns, altered ecosystems, and the displacement of 
people and economic activities. In WEN terms, water loss by evaporation 
from the reservoirs poses a problem in warm climates. However, this is often 
overlooked due to the fact that reservoirs will still provide water that would 
otherwise not be available (Olsson, 2012). The degree of evaporation varies 
depending on the size of the dam and its location, ranging from 0 to 540 m3/
kWh (IPCC cited by Olsson, 2012; US Department of Energy, 2006). 

2.2. Energy for water

Energy for water studies is another side of WEN story where water supply is 
the central focus. For example, in the United States and China, it is estimated 
that energy use for water accounts for 4% of the country’s electricity generation 
(Copeland, 2017; Li et al., 2016). Energy is used as water provides for urban, agri-
cultural, and industrial needs through the water supply-use-disposal chain, which 
can be further divided into various stages (see Figure 1). Not all water uses have 
the same energy intensity. The energy requirement for supplying water depends 
on the geographical attribution, quality, and distribution of the water source, as 
well as the type of technology used for its treatment and mode of disposal. Energy 
for water, also called ‘energy intensity’ or ‘energy embeddedness’, is calculated 
by computing the energy required per unit of water volume measured (kWh/
m3) for each stage and may be aggregated according to the boundaries defined 
by each case study. A comparison of case studies demonstrates that the amount 
of energy consumed varies in specific stages of the water systems conditioned by 
their geological conditions, technologies, and infrastructures (Wakeel et al., 2016).

In comparison to energy, which is the major water user, energy use by the 
water sector only accounts for a small portion of total energy use. However, 



A Review on Water-Energy Nexus and  
Directions for Future Studies: From Supply to Demand End Hyerim Yoon

Documents d’Anàlisi Geogràfica 2018, vol. 64/2 373

because most countries attempt to reduce greenhouse gas emissions there are 
ample opportunities for creating a win-win solution for climate change, energy 
security, and water conservation (Hussey and Pittock, 2012). 

Source and conveyance systems 
For surface water extraction and transportation, the physical environment 
exerts a basic influence on energy requirements. Table 4 illustrates diffe-
rent energy intensities depending on the region and type of water extrac-
tion. Groundwater pumping has different energy intensities depending on  
the depth of the aquifer, the pressure and flow rate of the output water, and the 
efficiency of the pumping system. Commonly, it is assumed that the efficiency 
of pumping is around 50%. Based on a different approach, EPRI (2002) esti-
mates the energy intensity of source and conveyance systems according to the 
sector in which the water is used. For example, the unit electricity consump-
tion for groundwater is 0.185 kWh/m3, whereas for surface water source it is 
0.079 kWh/m3 for domestic, commercial, irrigation, and livestock sectors. For 
the industrial and mining sectors, 0.198 kWh/m3 were assumed for ground-
water pumping with additional energy requirements such as frictional losses 
or higher pressures. In the power generation sector, values of 0.211 kWh/m3 

for groundwater pumping and of 0.040 kWh/m3 for surface water supply were 
estimated (EPRI, 2002).

When conveyance is required over long distances with elevations, local 
treatment and distribution, and wastewater collection and treatment, water 
becomes more energy intensive (Wilkinson, 2000). Energy requirements at this 
stage of water provision depend on the number and performance of pumping 
systems required to transfer water from the source to the water purification 
plant. In the United States, around 4% of the nation’s electricity is required 
for water conveyance, water treatment, and wastewater treatment. Of this use, 
80% is for ‘moving’ water (EPRI, 2002).

Figure 1. Water use cycle scheme

Source: Adapted from CEC (2005).

Source
Water Supply & 

Conveyance
Water 

Treatment
Water 

Distribution

Wastewater 
Collection

Wastewater 
Treatment

Wastewater 
Discharge

End-use
Agricultural
Residential
Commercial

Industrial

Recycled Water 
Treatment

Recycled Water 
Distribution



 A Review on Water-Energy Nexus and 
Hyerim Yoon Directions for Future Studies: From Supply to Demand End 

374 Documents d’Anàlisi Geogràfica 2018, vol. 64/2

Desalination
Among the different water sources, desalination is a relatively new and non-
traditional technology used to provide potable water from sea or brackish 
water. Because desalination is extremely energy intensive, it is criticized as 
being insufficient or maladapted as a new water source (March, 2015; Swyn-
gedouw and Williams, 2016). Even so, in arid areas, such as in the Middle East 
and North Africa (MENA), desalination plants are the major sources of water 
supply and they are considered a feasible alternative to fresh water resources 
(Siddiqi and Anadon, 2011). 

Table 5 shows the different types of desalination technologies and ener-
gy consumption per technology. There are several technological options 
available for desalination including thermal processes, such as multi-stage 
flash (MSF), multi-effect distillation, or mechanical processes, such as rever-
se osmosis, which is electrically driven. Studies have found that different 
types of desalination processes have distinct energy requirements. In terms 
of energy consumption, reverse osmosis (RO) is generally more efficient than 
thermal processes (Plappally and Lienhard V, 2012), which is also the rea-
son why thermal processes have historically been implemented in countries 
with abundant energy resources but scarce water (Olsson, 2012). Current 
state-of-the-art seawater desalination with RO methods requires 3–5 kWh/
m3 and brackish water needs around 0.5–2.6 kWh/m3. However, MSF typi-
cally requires 12–15 kWh/m3 and up to 25 kWh/m3 (Olsson, 2012; March, 
2015). Attempts to increase the energy efficiency of desalination technology 
are closely related to direct impacts on operation costs and thus many plants 

Table 4. Energy intensity per water-use cycle in different regions

Stages Region Purpose
Energy for water 

(kWh/m3) References

Ground water  
extraction

USA Groundwater pumping 0.14-0.79 (Wilkinson, 2000; EPRI, 
2002; Plappally and Lien-
hard V, 2012) 

Australia Groundwater pumping 0.48-0.53 (Rocheta and Peirson, 2011)

China Groundwater extraction 
(national average)

0.37 (Li et al., 2016)

USA 
(Central Arizona)

Lifting groundwater 3.3 (Perrone et al., 2011)

USA Whole water supply 
system

1.02 (Griffiths-Sattenspiel and 
Wilson, 2009)

Surface water 
extraction

Australia 
(Sydney)

Surface water Pumping 0.92 (Kenway et al., 2008)

China Water storage & pumping 0.13 & 0.37 (Li et al., 2016)

Water distribution/
conveyance

USA 
(Northern California 
& Southern California)

0.04 & 2.4 (CEC, 2005)

Source: Adapted from Nair et al. (2014) and Li et al. (2016).



A Review on Water-Energy Nexus and  
Directions for Future Studies: From Supply to Demand End Hyerim Yoon

Documents d’Anàlisi Geogràfica 2018, vol. 64/2 375

have deployed renewable energy on site in order to become self-producers 
of the energy.

Water treatment (water purification)
Energy use for water utilities varies significantly between treatment plants and 
cities depending on design flow rates, level of treatment, technology applied, 
source of energy, and scale of plant (Kenway et al., 2008; Rocheta and Peirson, 
2011). Moreover, energy consumption for water and wastewater treatment in 
cities may be affected by local circumstances and regulations (Kenway et al., 
2008). Table 6 lists the available treatment technologies applied in the mar-

Table 5. Summary of different desalination technologies and their energy consumption

Type Technology Summary Energy for water* (kWh/m3)

Thermal  
Process

Multistage flash  
distillation (MSF)

After heating water, pressure is diminished  
so that the water ‘’flashes’’ into steam.

It is the most widely used thermal process.

Pumping: 2.5–5.0 
Thermal energy**: 6.8–20

Multiple effect  
distillation (MED)

A number of evaporators are installed in  
series so that the water passes through and 
vapour from one series is used to evaporate  
water in the next series.

It is the oldest modern desalination technique  
and is efficient in thermodynamic terms.

Pumping: 1.0– 2.9 
Thermal energy**: 3–6.6

Vapor compression 
(VC)

Water is evaporated to vapour to be compressed. 
The heated compressed vapour is used for the 
next feed of water.

8.0–17.0

Mechanical  
process

Reverse osmosis 
(RO)

Membrane screens molecular size to about 1 
Angstrom (10-4 microns) and removes salinity 
from salty water (or brackish water) when it is 
introduced with high pressure.

Recovery rate of the process is usually higher  
than 60% (ratio of desalinated water over initial 
water intake).

Seawater RO: 2.0–8.5 
Brackish water: 0.5–2.6

Electro-dialysis 
(ED)

Electrical field is applied across a set of cationic/
anionic membrane pairs which excite the ions  
to transfer through the membranes, leaving a 
stream of desalinated water.

0.8–1.7

Forward osmosis 
(FO)

Relatively new process that uses injection of 
ammonia, carbon dioxide or other ingredients in 
the draw solution (salt) to increase the osmotic 
potential. Uses relatively little energy.

Pressure retarded 
osmosis (PRO)

Osmotic pressure is used to generate power  
where two solutes with different salt  
concentration are available. Newer technology.

* Range of energy consumption is the minimum and maximum value of data from various studies over year

** Equivalent electrical energy

Source: Adapted from Olsson (2012), Plappally and Lienhard V (2012) and March (2015).



 A Review on Water-Energy Nexus and 
Hyerim Yoon Directions for Future Studies: From Supply to Demand End 

376 Documents d’Anàlisi Geogràfica 2018, vol. 64/2

ket together with their corresponding energy requirements. UV disinfection 
and membrane technologies are currently replacing chlorine despite its higher 
energy intensities.

More concretely, cases from the United States have shown that surface 
water treatment facilities that use processes including rapid mix, flocculation, 
sedimentation, and filters of 37,850 m3/day have an estimated total electricity 
consumption of about 14,057 kWh per day, which is equivalent to a unit 
energy consumption of 0.371 kWh/m3 (EPRI, 2002). This study found that 
variations are driven primarily by economies of scale, particularly in the case of 
small facilities, where unit electricity consumption decreases as the size of the 
treatment plant increases. Regardless of size, however, electricity is primarily 
used for pumping treated water into the distribution system, which normally 
accounts for between 80 and 85 percent of the total electricity consumption 
for surface water treatment (EPRI, 2002). 

Distribution to end-users and waste collection
Energy is required in order to distribute water to the end-users. These dis-
tribution systems are usually equipped with chlorination points to meet the 
regulations on chlorine levels at the faucet for potable uses. When reservoirs 
are located in sufficiently higher places, gravity pressurization and distribution 
is also possible (Cohen et al., 2004). Depending on the location of the waste 
treatment plants, waste collection could also require energy for moving water 
through pipes.

Wastewater treatments
The average energy consumption per cubic meter of wastewater treated, 
regardless of the technology applied, does not differ much across countries as 
it ranges from 0.36–0.67 kWh/m3 (Hernández-Sancho et al., 2011). Howe-
ver, when the volume of water treated in each country is considered, the 
difference in the net energy use could be significant. Economies of scale can 
generally be achieved at this stage. However, unit electricity consumption 
is higher as the degree of treatment and complexity of the process increases 
due to augmented salinity and organic material contents in the wastewa-
ter (Hancock et al., 2012). The highest energy consumption in wastewater 
plants is due to the aeration process (CEE, 2007). According to ICF Inter-

Table 6. Energy impact of new water treatment technologies

Treatment technology Energy for water (kWh/m3)

UV disinfection 0.19–0.26

Nanofiltration (Membranes) 0.476

Ultrafiltration (Membranes) 0.264

Low pressure micro filtration (Membranes) 0.026

Ozone 0.044

Source: Carlson and Walburger (2007).



A Review on Water-Energy Nexus and  
Directions for Future Studies: From Supply to Demand End Hyerim Yoon

Documents d’Anàlisi Geogràfica 2018, vol. 64/2 377

national reports for the US EPA in 2008, it is possible to save 15% to 30% 
of electricity by installing high efficiency motors and pumps (cited in Water 
in the West, 2013). 

At the national level, the energy intensity of wastewater treatment depen-
ding on the type of treatment facility has been calculated in the literature.1 
Unit energy consumption for water supply and wastewater treatment per plants 
are provided in Table 7 for the United States and Australia.

On average, energy intensity doubles between each treatment phase. Thus, 
it doubles between the primary and secondary treatment and doubles again 
between the secondary and tertiary treatment. Advanced wastewater treatment 
requires relatively more energy because of additional pumping (EPRI, 2002). 
After the tertiary treatment of wastewater, re-use opportunities may become 
more cost-effective as the additional energy required for re-use may be relatively 
small depending on energy requirements after treatment (Kenway et al., 2008).

Water end-uses
End-use energy intensity for domestic water is reported to be as high as 72% 
of the total water cycle (Plappally and Lienhard V, 2012). Among other hou-
sehold activities, water heating comprises 97% of total water-related energy use 
and is therefore of considerable importance (Arpke and Hutzler, 2006; Flower 
et al., 2007). According to Kempton (1988), energy use for water heating 
ranged from 1.8 to 4.7 kWh/day. In hot water use, behavioral and cultural 

1. Primary treatment removes large solids (e.g., rags and debris) and smaller inorganic grit and is 
the first stage of each of the four representative processes (screening and settling). Secondary 